>
=
B
-
Q
=2
&)

Exploded View: EV LV432 ENGINE

Drawing No: 0J0194

Revision: -C-

Page 1 of 4

Date: 4/5/2011



GROUPEV

ITEM PART QTY. DESCRIPTION
1 0H58410143 1 SHROUD COVER, FAN
2 0H7165A 3 STUD, LIFTING
3 0H7165 1 STUD, LIFTING
4 0H58410152 1 SCREEN, FAN
5 0H58410155 1 COIL ASSY., IGNITION
6 0H58410165 2 BOLT, FLANGE 6X25
7 0H58410153 1 FLYWHEEL, COMPLETE
8 0H58410140 1 FAN, COOLING
9 0H58410151 1 PLATE, FAN
10 0G84420149 1 NUT, SPECIAL M16
1" 0G84420141 1 CLIP, WIRE HARNESS
15 0H58410105 1 CRANKCASE, UPPER
16 0H58410154 1 STARTER
17 0H58410170 2 BOLT, FLANGE, M8X80
18 0H58410171 1 NUT, FLANGE M6
19 0G84420197 1 BOLT, GOVERNOR ARM
20 0H58410147 1 ARM, GOVERNOR
21 0G84420219 1 PIN, LOCK
22 0G84420108 1 SEAL, OIL
23 0H58410172 1 WASHER
24 0H58410148 1 SHAFT, GOVERNOR ARM
25 0H58410175 2 BEARING, EDDP GROOVE, BALL
26 0H58410177 1 O-RING, 12X2.5
27 0G84420117 1 BEARING, EDDP GROOVE, BALL
28 0H58410163 3 BOLT, FLANGE 6X12
29 0H58410108 1 CAP, BREATHER CHAMBER
30 0H58410109 1 GASKET, BREATHER CHAMBER
KY 0G84420116 1 OIL SEAL
32 0H58410124 1 VALVE, REED
33 0H58410156 1 CAP ASSY, NOISE SUPRESS

Exploded View: EV LV432 ENGINE
Drawing No: 0J0194

Revision: -C-

Date: 4/5/2011 Page 2 of 4



GROUPEV

42

Revision: -C- Exploded View: EV LV432 ENGINE
Date: 3/26/2011 Page 3 of 4 Drawing No: 0J0194



Revision: -C-
Date: 3/26/2011

ITEM PART QTY. DESCRIPTION
1 0H58410163 2 BOLT FLANGE 6X12
2 0H58410142 1 SHROUD COMP
3 0H58410144 1 GASKET, CARBURETOR
4 0H58410146 1 INSULATOR, CARBURETOR
5 0H58410145 1 GASKET, CARBURETOR
6 0H58410128 2 ROD, PUSH
7 0G84420174 2 VALVE, LIFTER
8 0H58410185 1 VALVE KIT(1 EXH. & 1 INTAKE)
10 0G84420212 2 PIN, DOWEL 12X20
1" 0H58410111 1 GASKET, CYLINDER HEAD
12 0H58410110 1 HEAD COMP.,, CYLINDER
13 0H58410141 1 SHROUD COMP.
14 0H58410129 1 PLATE ASSY.
15 0H58410127 2 BOLT, PIVOT
16 0G84420120 2 ARM, ROCKER
17 0G84420171 2 PIVOT, ROCKER ARM
18 0G84420170 2 NUT, PIVOT ADJUSTING
19 0H58410167 4 BOLT, CYLINDER HEAD
20 0G0767A 1 PLUG, SPARK
21 0G84420125 2 SEAT, VALVE SPRING
22 0G84420128 2 SEAL, VALVE STEM
23 0G88420124 2 SPRING, VALVE
24 0G84420123 2 RETAINER, VALVE SPRING
25 0G84420239 4 KEEPER, VALVE
26 0G84420122 2 ROTATER, VALVE
27 0H58410113 1 GASKET, HEAD COVER
28 0H58410112 1 COVER, HEAD, COMP.
29 0H58410159 4 BOLT, HEX, 6X16.5-8X3.5
30 0H58410107 1 GASKET, CASE COVER
31 0H58410120 1 CRANKSHAFT COMP.
32 0H58410122 1 WEIGHT, BALANCER
33 0H58410121 1 WEIGHT, BALANCER
34 0H58410123 1 CAMSHAFT W/COMPRESSION RELEASE
35 0H58410173 2 WASHER
38 0H58410117 1 ROD ASSY., CONNECTING
39 0G84420237 2 CLIP, PISTON PIN
40 0G84420238 1 PIN, PISTON
M 0H58410115 1 PISTON
42 0H58410116 1 RING SET, PISTON
43 0G84420221 1 GOVERNOR, ASSY.
44 0H58410176 1 BEARING, EDDP GROOVE BALL
45 0H58410174 2 PIN, DOWEL
46 0H58410106 1 COVER, CRANKCASE/OIL SUMP
47 0H58410164 1 BOLT, FLANGE, 6X35
52 0H58410102 1 OIL FILLASSY(DIPSTICK & SEAL)
53 0H58410158 1 SWITCH, OIL PRESSURE
54 0H58410165 1 BOLT, FLANGE, 6X25
55 0H58410135 1 COVER, OIL STRAINER
56 0H58410114 1 PLATE, OIL BAFFLE
57 0H58410134 1 STRAINER, OIL
58 0H9039 1 FILTER, OIL
59 0H58410139 1 TIE-IN/ADAPTOR, OIL FILTER
60 0H58410181 1 KEY, WOODRUFF, CRANKSHAFT
61 0H58410150 1 POPPET
62 0H58410182 1 SPRING
63 0H58410101 2 BOLT, DRAIN 3/8-18 NPTF
64 0H58410130 1 PUMP, OIL
67 0H58410137 1 RUBBER DEFLECTOR, OIL
68 0G84420116 1 OIL SEAL
69 0H58410178 1 SEAL RING, OIL PUMP
70 0H58410131 1 COVER, OIL PUMP
il 0H58410162 3 BOLT, FLANGE 6X16
72 0H58410169 1 BOLT, FLANGE M8X40

Page 4 of 4

GROUPEV

Exploded View: EV LV432 ENGINE
Drawing No: 0J0194



